TEST REPORT

Technical Report: (6721)055-0731(Revizion-1)** February 28, 2021
Rewision-1 Date: March 03, 2021

The report 15 amendment of and supersedes the previous

report (6721)055-0731 dated Febrary 28, 2021

Date Received: Febmary 25, 2021 Page 1 of 03

Sample Description: ~ BLACK LEATHER SAMPLE
Sample Condifion: ~ SAMPLE RECEIVED IN GOOD CONDITION

Color: BLACK Style No.: N0O1
PONo.: ! Thickness: /
Stage of Leatherr  / Fiber Content: LEATHER
Age Grade: ADULT Quantity- 55PC
Vendor: Product End Use: WEARING APPAREL
Manufacturer: / Ratest No.:
Pretesting for 3
(Client Name) / Counfry: INDIA

-5 February 25, 2021 to . g
Tast Pertod: February 28, 2021 Country of Destination:

SUMMARY OF TEST RESULTS
TEST REQUESTED CONCLUSION REMARK

CHROMIUM VI TEST PASS

NOTE: 1. The test has been conducted as par vendor’'s request.
**Revision-1 Property: Amendment in sample description.
BUREAU VERITAS CONSUMER PRODUCTS SERVICES (INDIA) PVT. LTD.

SIGNATORIES
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CHHATISH KUMAR NATH RAHUL SRIVASTAVA
(Dy. Manager — Analytical) (Manager — Analytical)
PLEASE CONTACT:

FOR ANY TECHNICAL ISSUES: SUMANTA KUMAR SWAIN

E. MAIL: sumantz swainfim bureauventas com PHONE NO: 0120-4368206/205
FOR ANY INVOICING MATTER: MR. MARTIN SEBASTIAN

E. MAIL: maron cebastian s bwreauveritas com PHONE NO: 0120-4368200
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Photo of the Submitted Sample
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TESTRESULTS
CHROMIUM VI WITH AGING TEST
Test Method :  With reference to DIN EN ISO 17075 — 1 Analysis was performed wath UV/VIS
Spectrometry.
TestedItem(s) : A BLACKLEATHER SAMPLE
[ Maximwm Limit: | 3mgke
Parameter Unit Result
= = A

Chropaum VI (Cr'VT) mz ke ND

Conclusion = PASS
Note:

ND = Not detected =" =More than

mg'kg = mulhzram per kalogzm
Detection Limit (mg/kg): 0.5
*Ac per DIN EN ISO 17075, Detection linut is 3 me'kg but we have mven 0.5 mez kg as per vendor's raquest.

END



